FLORIDA RURAL WATER ASSOCIATION

Wastewater
Certification Review

ooooo
aaaaaaaaaaaaaaaaaa
666666666666






VOO OONObNROOOOOIOOOIOOIOY

-
-
=
-
=
= >
-
-
=
-
-
-
-
-
= =
-
-
=
-
-
-
-
-
-
= -
-

Wastewater Operator
Exam Review

: Florida Rural Wate_:_r 'Associatiofl

Overview

Bar Screens

Activated Sludge Processes

Clarification

Microbiology Protozoans and Metazoans

Filtration

Collection Systems

0000000000000 00N0N00ROONIY

POOONNONOONNIIIIONONIOIIIIY

5/23/2022

Overview

Collection Systems

Rain Water Inflow & Infiltration
Wastewater Flow Measurement
Preliminary Treatment

Grit Removal

Overview

Digestion Aerobic and Anaerobic
FDEP Rules

Safety

Laboratory

Math

Collection System Components

Purpose: Collect and convey wastewater
from homes and industries

Sanitary Sewer: Household (domestic)
wastewater

 Sanitary Sewer Main—Velocity of flow must be
at least 2’ per second

* Manholes—Distance between manholes 300-500°

* Laterals—Connects house to sewer main
Storm Sewer: Conveys stormwater to
DRA’s

Combined Sewer: Collects both sanitary
and storm water

* Force Main——Pumps sewage from lift station to plant

PONNOOONIO0NNNIONbNOOIOOIIG
10000000000000000000000000




5/23/2022

Collection System Problems Collection System Problems

Rainwater Inflow and Infiltration
Flat Grades

Bellies

Tree Roots

Manhole Deterioration

Grease Accumulation

Flushable wipes

oooobocoiuoooooonooooooboo
PO0ONIONOONNNNIIONNNNIIIY

Rain Water Inflow

and Infiltration (I&I) Inflow

* Direct flow of water to sewer system

* Enters collection system through cracks
and holes in pipes, open cleanouts, cross
connections, manholes

Can cause hydraulic overload at WWTE,
decreased capacity due to sand and grit
accumulation, lift station pump failures and
overflows, increased operating costs

POOONNONOONNIIIIONONIOIIIIY

=
-
- -
= -
=
-
-
-
-
-
-
-
-
-
- =
-
-
-
-
-
-
-
-
-
= -
-

Example of Inflow Infiltration

» Groundwater entering sewer pipes through
cracks and openings

Improperly located manholes and poorly
sealed manhole covers can add to high flows.

POO00000000000NNNNNNNINIIY
P00 NNONO0NNNIINOIONNIIIIG




5/23/2022

Is it Inflow or Infiltration?

:  Record lift station run times and rainfall
TV Inspection | daily
located this |
large water

leak

» Compare rain event readings with dry
weather readings to locate problem areas

POODIIOIOONNIIDIOIIIIIOIIY
PONODNOI0IINNINNONOIRIIILY

Rain Water I&I (continued) Smoke Blower

* &I studies include collection system
inspection, smoke testing and televising
sewer lines

* 10 three-inch open cleanouts adds up to a
30-inch hole in the collection system!

* A one-inch rainfall in one acre equals
approximately 27,000 gallons of water!

POOONNONOONNIIIIONONIOIIIIY

-
-
- -
= -
=
-
-
-
=
-
-
-
-
-
- =
-
-
-
-
-
-
-
-
-
= -
-

Smoke testing is one way of locating
broken sewer pipes, like this one in a ditch.

Smoke Testing

» Locates broken sewers
» Locates “lost” manholes

PONNOOONIO0NNNIONbNOOIOOIIG
P00 NNONO0NNNIINOIONNIIIIG




POOODOONObONOODOONOOOOOIOY

-
-
-
s >
—
o
-
=
-
-
-
-
-
-
: =
: -
N
! »
-
=
-
-
-
-
-
-

000000000000 000000000000II

Excessive Hydraulic Loading

use: Inflow

0 Downspouts
o0 Yard drains

0 Clean-outs

PO00000000NNNNNIONOINIIIIIG

Excessive Hydraulic Loading

Cause: Inflow

0 Storm drains

\

ll Crushed pipe F
P = The :

5/23/2022



5/23/2022

What effect does grit have?

» Excessive wear on plant equipment
* Grit takes up valuable volume in tanks

» Excessive solids handling for grit removal

0000000000000 00N0N00ROONIY

Bellies and Flat Grade Sewers
i r
s Aeration tank with piles
of sand & grit

 Allows septic conditions to develop

* Allows formation of Hydrogen Sulfide (H,S)
* Can cause low influent pH

» Causes odors

* Can increase oxygen demand at plant

+ Can contribute to sludge bulking

H,S causes deterioration of manholes, pipes
and lift stations

-
-
=
= 2
s B
s
=
-
=
-
-
-
-
-
= -
e -
_ =
s -
-
-
-
-
-
-
= =
-

Wastewater Flow Flow Measurement

» Flow is measured as a quantity (gallons)
moving past a point (primary device)
during a specific time interval

* Recording flow is required by DEP

» Recording flow @ plants 1 MGD are taken
continuously.

PONNOOONIO0NNNIONbNOOIOOIIG
10000000000000000000000000




0000000000000 000000000000

-
-
=
-
=
= >
-
-
-
-
-
-
-
-
=
-
-
. =
-
-
-
-
-
-
= -
-

00000000000000000000000000

Wastewater Flow

* Primary Devices: Weirs and Flumes

» Secondary Devices: Float Type, Ultrasonic,

Bubbler, Magnetic, E.T. meters on pumps

Secondary devices calibrated at least
annually, a permit requirement of DEP

Wastewater Contents

Domestic waste is 99.9% water

Contains pathogenic (disease causing)
bacteria, viruses, cysts that can cause
Typhoid, Cholera, Dysentery, Polio and
Hepatitis

Floatable, settleable, suspended, dissolved,
colloidal solids

Preliminary Treatment

Flow Equalization /
Surge Basins

Bar Screens and
Racks

Moving or
Rotating Screens
Grit Chambers /
Channels

0000000000000 00N0N00ROONIY

PO00000000NNNNNIONOINIIIIIG

5/23/2022

Wastewater Types

Organic- mainly plant and animal waste
Inorganic- sand, grit, iron, calcium

Thermal- heated wastewater from
industrial sources

Radioactive- hospitals, research labs, toxic
disposal industries, nuke plants

Raw Wastewater Solids Composition

s
i i
DISSOLVED
S0uDS PIZLOLYED |
| foTaL $uL1P5
g/ | FTE AL

[oTal Resime
'
NONSETILEARLE |
Sorve |
{coui0ipaL) | }
7 i AMLLILE
% SeTTLeAb "
SOLDS

Preliminary Treatment




5/23/2022

Preliminary Treatment Odor Control

* Odor producing
substances are small,
mostly volatile molecules

Unit processes include:
» Odor control

* Screenin
Seree & Most result from
anaerobic decomposition
of organic matter
containing sulfur and
nitrogen

» Grit removal

POOODOONObONOODOONOOOOOIOY
DOOODIODO00NO0DNONOONIOIIOY

Odor Control, continued Barscreens and Racks

¢ Influent is screened to remove debris
that can clog and damage downstream
equipment

Gases produced from wastewater
decomposition:

Hydrogen sulfide (H,S)
Ammonia (NH;)
Carbon dioxide (CO2)
Methane (CH,)

-
-
=
= -
- -
=
-
-
-
-
-
-
-
-
=
-
N =
= ™
-
-
-
-
-
-
-
-

POOONNONOONNIIIIONONIOIIIIY

Barscreens and Racks

 Solids removed are referred to as
screenings

* Consist of rags, roots, sticks, plastics and
other large debris

» Must be placed in covered container and
sent to approved landfill

VOOODOONObRDOOOOOIOOOOIOOOG
I N N I N N N I N N I NI NI




5/23/2022

10n

t

Hydroscreen in ac

20 000000000000000000000000

t VR o T




0000000000000 000000000000

-
-
=
-
=
-
-
-
-
-
-
-
-
-
- =
-
-
-
-
-
-
-
-
-
g
-

00000000000000000000000000

Influent grinding

Comminutors and Barminutors grind or chop
large solids

Returns chopped solids to influent flow

Shredded rags adversely affect downstream
processes

Not very common, slowly being replaced

Grit Removal

Grit is removed to protect downstream
equipment from its abrasive nature

Grit consists of sand, gravel, pipe debris
and eggshells

Grit can plug pipelines, fill usable tank
space, damage pumps and valves

Grit removal

A variety of equipment is used for grit
removal

Most grit removal techniques slow flow
velocity to 1.0 fps to allow grit to settle

POONININONNIDINONOOIINIIY PO000000000I00NI0NNIINNIIY

P00 NNONO0NNNIINOIONNIIIIG

Volume of grit entering WWTP
depends on following variables:

Type of collection system (sanitary,
combined)

Material used in collection system
construction

Amount of street sand flushed into sewer
Integrity of collection system

Industrial waste containing grit from
washing processes

Aerated Grit Removal

AERATED'GRIT:CHAMBER

5/23/2022



5/23/2022

Aerated Grit Removal Aerated Grit Removal

AERATEDGRITICHAMBER AERATED GRIT{CHAMBER

oooobocoiuoooooonooooooboo
PO0ONIONOONNNNIIONNNNIIIY

Aerated Grit Removal Aerated Grit Removal

of Crit Tanl

POOONNONOONNIIIIONONIOIIIIY

=
-
- -
= -
=
-
-
-
-
-
-
-
-
-
- =
-
-
-
-
-
-
-
-
-
= -
-

Grit Pumping Cyclone Degritter
\

 Grit pumps are typically recessed impeller T ——

centrifugal pumps

* Pumps are usually timer controlled

* Grit is pumped to a cyclone degritter or
dewatering screen

1000000000 NNNNNNNNOOONIIIY
1O0000000R-210nnnnootnened

10



5/23/2022

Mechanically Cleaned Chambers Mechanically Cleaned Chambers

* Most are rectangular shaped + Collectors operate at low speed, only fast enough

to collect grit as it settles

* Most use a chain and flight system to move

grit to a sump * Run times of collectors depends on rate of grit

accumulation

» A bucket elevator or inclined screw lifts

» Additional grit chambers should be placed on-line
grit to a classifier or washer

if grit loading exceeds that of on-line units

0000000000 0000000000000000
0000000000000 00N0N00ROONIY

Mechanically Cleaned Chambers Grit channels

* Basically long channels that reduce flow
velocity to 1.0 feet per second

¢ Use two or more channels

* One channel stays on-line, other channel
off for draining and cleaning

PO00000000NNNNNIONOINIIIIIG

-
-
-
s >
=
o
-
=
-
-
-
-
-
-
: =
-
-
! »
-
-
-
-
-
-
-
-

Grit Channels Grit Channels

* Grit is manually removed (armstrong
method)

» May be found as a back-up to a mechanical
grit removal system

INA
GRAVITY GRIT CHANNEL
PARTICLES TRAVEL INA STRAIGHT LINE

00000000000000000000000000
10000000000000000000000000

11



Grit Channels

X !.000.!0000.0.000.0‘0000

-
-
=
-
- -
= >
-
-
-
-
-
-
-
-
=
-
N =
> =
-
-
-
-
-
-
= -
-

VOOODOONObRDOOOOOIOOOOIOOOG

Drimary Ireatiment

Why Primary Treatment?

 Separates the settleable and floatable solids
from waste stream

DOOO0IODO0NNIDONONOOROIIOY DOOODIODO00NIDDIONOONIOIOY

DO0ODDONO00NO0DNOIOOINOIOG

Grit Channels

Why Primary Treatment?

Primary treatment lessens the solids
burden on secondary treatment processes

Trickling filters / RBC’s

Activated sludge processes

Primary Sludge

5/23/2022

12



5/23/2022

Primary Scum Primary Removal Stats

* Primary treatment can achieve 40-60%
removal of influent TSS

e 25 -30% of influent BOD

0000000000000 00N0N00ROONIY

Primary Clarifier Design

* Primary clarifiers can be rectangular or
circular

Primary Tank
i Wastewater Velc

Fraction of 1 ft./sec.
(0.3 m./sec.)

* Designed to decrease influent flow velocity
to allow for solids settling

POOONNONOONNIIIIONONIOIIIIY

-
-
=
-
=
= >
-
-
=
-
-
-
-
-
= =
-
-
=
-
-
-
-
-
-
= -
-

Slow the Flow

INFLUENT
SETTLING TANK

INTAKE BAFFLE

SPLITTER BOX

FLOW IN'ARECTANGULARISETTLINGITANK.

INTAKE

PONNOOONIO0NNNIONbNOOIOOIIG
I I T I TITITIY)

13



5/23/2022

Rectangular Settling Tank

Settling Zone
Influent Inlet

Sludge Zone

0000000 000000000000000000

Chains and Flights Scum Collection

VOO0 NOPODRNNIOOIIOROOODOIIOY

-
-
=
= -
=
- ®
g
-
-
-
-
-
‘
-
- =
=
=
| -
=
-
-
-
-
-
—a
-

Circular Clarifier Slow the Flow

BAFFLE

14



Circular Clarifier

SUUDGE
BUDGE: DISCHARGE
SIUDGEHOPPER PIPE

POOODOONObONOODOONOOOOOIOY

Scum Collection

g SkimmerATm

Outlet We

-
-
=
- -
-
=
=
-
=
)
=
-
-
-
A
-
- 8
- B
=
-
=
-
-
-
-
-

Hydraulic Loading Parameters

Surface Overflow Rate
Tank surface area governs overflow rate

Overflow rate varies with flow, since tank
sizes are fixed

Range = 800-1000 gal/ft*/day

POOPOOONOORDOOIDIONOOOOIOIOG

POOONNONOONNIIIIONONIOIIIIY

I I IIL

DO0ODDONO00NO0DNOIOOINOIOG

Circular Clarifiers

Factors Affecting Solids Removal

Surface oveflow rates
Detention time

Tank configuration
Wastewater characteristics
Industrial contribution
Temperature

Particle characteristics

Surface Area, ft?

INFLUENT

EFFLUENT

5/23/2022

15



5/23/2022

Surface Area Detention Time

* Time required for a unit of volume to pass
entirely through the tank at a given flow

Surface area, gpd/sq ft = flow, gpd rate.

tank surface area, sq. ft.

 Should be sufficient to allow nearly
complete removal of settleable solids

* Usually 1 to 2 hours

VOODOOODO0RNNOODIONOOROOIILOY
PO0ONIONOONNNNIIONNNNIIIY

Detention Time Particle Characteristics

* Dense particles settle faster than light ones

Detention time, hrs = tank volume, gal x 24 hours * Particles with large surface area:weight

ratio settle slowly

flow, gpd

* Irregularly shaped particles settle slowly

POOONNONOONNIIIIONONIOIIIIY

-
-
=
-
=
-
-
-
=
-
-
-
-
-
- =
-
-
-
-
-
-
-
-
-
= -
-

Temperature Industrial Wastewater

» Warm weather increases rate of biological
degredation, increasing gasification

Industries may contribute:

 Large, short term hydraulic surges
» Low viscosity of warm water tends to

speed seftling * Short term, high organic loading

* Cold temps slow settling

PONNOOONIO0NNNIONbNOOIOOIIG
P00 NNONO0NNNIINOIONNIIIIG

16



5/23/2022

Effluent Weirs Effluent Weirs

Overflow weirs
MUST be
perfectly level
to ensure good
flow distribution
and prevent
short circuiting.

-
Ed
-
=
- -
=
-
-
-
-
-
-
-
-
=
-
=
S
-
-
-
-
-
-
=
-

Primary Sludge Pumping Primary Sludge Pumping

* Primary sludge should be withdrawn
frequently, in small amounts

* Poor sludge pumping practice is most
common operational error

* Can lead to septic conditions, high solids
loading on secondary treatment units

VOODOOODObONODOIOIOOOOOIIOY
00000000000000000000000000

99 100

Primary Sludge Pumping See Any Problems?

00000000000000000000000000

-
-
-

=

. -

il =
-
-
-
-
-
-
-
-

>

. -
=7

-
-
-
-
-
-
-
-
-

Positive displacement piston pumps

101 102

17



5/23/2022

Secondary Treatment

RBCs and Trickling Filters

BIOLOGICAL PROCESSES
Rotating Biological Contactors (RBCs)
Trickling Filters

» Rotating Biological Contactors (RBCs) and
Trickling Filters use bacteria that grow on
media to treat wastewater

Activated Sludge Processes .
» These processes are located after primary

clarifiers

0000000000 0000000000000000
0000000000000 00N0N00ROONIY

103 104

Rotating Biological Contactor Rotating Biological Contactors

* RBC’s can be ran in series or parallel

00000000 000000000000000000
PO00000000NNNNNIONOINIIIIIG

- = -

- - -
- Ed
- =
Ed Ed
- —
- B
- -
- -
- -
- = -
- -
- = -
- -
- =
- e -
- =
e =
- -
- -
- e
- -
- -
- - -
= -~ =
- =

107 108

18



5/23/2022

Rotating Biological Contactors

* RBC’s are designed to rotate
approximately 1 rpm

* D.O. is maintained between 1-3 mg/1

0000000000000 000000000000
0000000000000 0000N00R00NIY

109 110

RBC Media

* Color of biomass growing on RBC media
can indicate operating conditions.

— White media indicates hydrogen sulfide
condition.

— Black media can indicate septic conditions in
tank, or high organic loading.

00000000 000000000000000000
00000000 0000000I0000IbbIIY

111 112

Trickling Filters

* Trickling filters use attached growth to
treat wastes.

» Zoogleal (bacteria) growth continuously
grows and sloughs off media.

* Sloughings flow to secondary clarifier.

- -
- -
- -
- = =
- -
= S >
- -
- =
- -
- £
- -
- -
- -
- -
: = = =5
2 - 2 -
- =
. = | =
- -
- -
- e
- -
- -
- - 8
= = -
- g = =

113 114

19



5/23/2022

Trickling Filters
Wastewater is collected in underdrains
Trickling Filter Problems

Flood the Filter !

Trickling Filters

Can use rock or plastic media

distributors

* Use rotary distributors or fixed nozzle
Filter Flies

e Have vents to allow air circulation

0000000000 00000NN000G000Y PRA000004000000 00000 00000000000

\ \ UL (AR 1 \ B Y B R Y 11

S

I

Trickling Filters
Trickling Filters
Trickling Filters

W

N l. L .,\,
, %: " 7

.!Il&i\ ﬁ\
N P AP
Sl e

1 il . . y
00000000000000000 P0000000000000000000000000 0000000000000 0000000000000
30 4 I VO VI b E .,,_,,__,,,,,,_.,,,_,, I\ VY VO O ,._,,,,_,._,,__,,_..,.,.,,. Wl R R

| VI N Y O Y Y

20

120

119



5/23/2022

Activated Sludge

Activated Sludge

Most Common
Conventional
Complete Mix
Step Feed
Contact Stabilization
Extended Aeration
Oxidation Ditch

000000000 0000NN0N000ONNNI
POOO00000000NNNONNNNINIIY

121 122

Activated Sludge
Conventional Mode

Influent Effluent
R Aecration Basin —

RAS WAS

Activated Sludge
Complete Mix Mode

. S S

Influcnt
4 4 4 Efflucnt
LR

{

Figure 3-1: Conventional Activated Sludge

RAS

Figure 3-2: Complete Mix Activated Sludge

Plug flow design; 4-8 hour detention time;
F/M = 0.2-0.5 Ib BOD/Ib MLVSS;